
Level of Care: General Stepdown ICU

D-Dimer < 3 mcg/mL FEU

D-dimer 3-5 mcg/mL FEU
OR

Hypercoagulable TEG
(R < 5 min, K < 1 min)

Signs/Symptoms of suspected thrombotic 
complications (occluded CRRT, positive 

troponin, mottled extremities)
OR

D-dimer > 5 mcg/mL FEU
AND

Hypercoagulable TEG on intermediate-intensity 
prophylaxis

(R < 5 min, K < 1 min)

*May consider for patients requiring mechanical 
ventilation

Signs/Symptoms of suspected thrombotic 
complications on therapeutic anticoagulation 

(occluded CRRT, positive troponin, mottled 
extremities)

OR
Suspected HIT

*Consider hematology consult for general or step-
down level of care patients

Standard DVT Prophylaxis Intermediate-Intensity DVT Prophylaxis Therapeutic Anticoagulation Alternative Therapeutic Anticoagulation

Bivalirudin infusion (goal aPTT 60-80 secs)CrCl < 30 mL/min CrCl > 30 mL/min

Enoxaparin 
0.5 mg/kg every 12 

hours

< 75 kg > 75 kg

Heparin 
5000 
units 

every 8 
hours

Heparin 
7500 
units 

every 8 
hours

CrCl < 30 mL/min CrCl > 30 mL/min

Enoxaparin 
1 mg/kg every 12 hours

Heparin infusion 
(DVT/PE nomogram)

Consider anti-Xa 
level monitoring, if 
>100 kg or unstable 
renal function. Goal 
anti-Xa level 0.3-0.5 

IU/mL

Consider anti-Xa level 
monitoring if >100 kg 

or unstable renal 
function. Goal anti-Xa 

level 0.5-1.2 UI/mL

CrCl < 30 mL/min CrCl > 30 mL/min

< 50 kg > 50 kg

Heparin 
5000 
units 

every 12 
hours

Heparin 
5000 
units 

every 8 
hours

<50 kg 50-100 kg

Enoxaparin 
30 mg daily

Enoxaparin 
40 mg daily

> 100 kg

Enoxaparin 
40 mg 

every 12 
hours

Inpatient Anticoagulation Considerations for Adults Patients with COVID-19 at VCU Health
Recommended admission labs: CBC with differential, CMP, CRP, PT/aPTT, fibrinogen, D-dimer, ferritin, LDH and CK

Margaret Guy, MD; Pete Meliagros, MD; Kristin Miller, MD; Patrick Reed, PharmD; Katie Rocawich, PharmD; DaleMarie Vaughan, PharmD; Brad Wagner, PharmD

Initiate Sequential Compression Devices (SCDs)No

Reassess laboratory and clinical parameters for venous/arterial thromboembolic events every 24-48 hours as clinically indicated.
Consider escalation to higher-intensity anticoagulation with rapidly increasing D-dimer and/or signs of a thromboembolic event.

Consider de-escalation to lower-intensity anticoagulation upon resolution of inciting laboratory and clinical parameters.

Yes

DVT Prophylaxis indicated 
(PLT > 25,000 per microliter, absence of active bleeding, etc.) 

Disclaimer: 

This document and content is meant to provide 
guidance during the COVID-19 pandemic and is 

not to be considered as a standard of care. 
Because new information is being released 

rapidly, these documents can be updated or 
changed at any time. Last updated 6/18/20



Standard DVT Prophylaxis at time of hospital 
discharge

Intermediate-Intensity DVT Prophylaxis
at time of hospital discharge

Therapeutic Anticoagulation
at time of hospital discharge

Discharge Anticoagulation Considerations for Adult Patients with COVID-19 at VCU Health

Margaret Guy, MD; Pete Meliagros, MD; Kristin Miller, MD; Patrick Reed, PharmD; Katie Rocawich, PharmD; DaleMarie Vaughan, PharmD; Brad Wagner, PharmD                                                                                                           6/18/2020

Reassess risk stratification 24-48 hours prior to discharge. Obtain CBC, BMP and D-dimer as clinically indicated.

Does patient meet any of the following risk factors 
for venous thromboembolic events:

 Admission duration > 48 hours
 ICU level of care during admission
 History of cancer 
 History of venous thromboembolic event(s)
 BMI > 40
 D-dimer > 2 within 48 hours of discharge
 Discharge to skilled nursing facility or 

rehabilitation center

Consider prophylactic anticoagulation for 30 days 
from time of diagnosis 

Does patient meet any of the following risk factors 
for venous thromboembolic events:

 Admission duration > 48 hours
 ICU level of care during admission
 History of cancer 
 History of venous thromboembolic event(s)
 BMI > 40
 D-dimer > 2 within 48 hours of discharge
 Discharge to skilled nursing facility or 

rehabilitation center

Strongly consider prophylactic anticoagulation for 
30 days from time of diagnosis 

YesYes

Obtain lower extremity venous duplexes prior to 
discharge 

Discharge on therapeutic anticoagulation 
Discharge on prophylactic anticoagulation for 30 

days from time of diagnosis

Existing or new indication for therapeutic 
anticoagulation 

Yes

No

Positive

Negative

CrCl < 30 mL/min CrCl > 30 mL/min

Aspirin 81 mg daily Enoxaparin 40 mg daily
OR

Apixaban 2.5 mg twice daily
OR

Rivaroxaban 10 mg daily

CrCl < 30 mL/min CrCl > 30 mL/min

Aspirin 81 mg daily Enoxaparin 40 mg daily
OR

Apixaban 2.5 mg twice daily
OR

Rivaroxaban 10 mg daily

CrCl < 30 mL/min CrCl > 30 mL/min

Aspirin 81 mg daily Enoxaparin 40 mg daily
OR

Apixaban 2.5 mg twice daily
OR

Rivaroxaban 10 mg daily

CrCl < 30 mL/min CrCl > 30 mL/min

Warfarin to target 
INR 2-3

Enoxaparin 1 mg/kg Q 12 hrs
OR

Apixaban 5 mg twice daily
OR

Rivaroxaban 20 mg daily



References

1) Barnes GD, Burnett A, Allen A, Blumenstein M, Clark NP, Cuker A, Dager WE, Deitelzweig SB, Ellsworth S, Garcia D, Kaatz S, Minichiello T. 

Thromboembolism and anticoagulant therapy during the COVID-19 pandemic: interim clinical guidance from the anticoagulation forum. J Thromb 

Thrombolysis. 2020 May 21;1-10. doi: 10.1007/s11239-020-02138-z. Online ahead of print.

2) Moores LK, Tritschler T, Brosnahan S, Carrier M, Collen JF, Doerschug K, Holley AB, Jimenez D, LeGal G, Rali P, Wells P. Prevention, diagnosis and 

treatment of venous thromboembolism in patients with COVID-19: CHEST Guideline and Expert Panel Report. CHEST (2020), doi: https://doi.org/10.1016/

j.chest.2020.05.559.

3) Cui, S, Chen, S, Li, X, Liu, S, Wang, F. Prevalence of venous thromboembolism in patients with severe novel coronavirus pneumonia. J Thromb 

Haemost. 2020 Apr 9;10.1111/jth.14830. doi: 10.1111/jth.14830. Online ahead of print.

4) Connors JM, Levy JH. Thromboinflammation and the hypercoagulability of COVID-19. J Thromb Haemost. 2020 Apr 17. doi: 10.1111/jth.14849. Online 

ahead of print.

3) Helms J, Tacquard C, Severac F, Leonard-Lorant I, Ohana M, Delabranche X, Merdji H, Clere-Jehl R, Schenck M, Gandet FF, Fafi-

Kremer S, Castelain V, Schneider F, Grunebaum L, Angles-Cano E, Sattler L, Mertes PM, Meziani F, CRICS TRIGGERSEP Group (Clinical 

Research in Intensive Care and Sepsis Trial Group for Global Evaluation and Research in Sepsis) High risk of thrombosis in patients in 

severe SARS-CoV-2 infection: a multicenter prospective cohort study. Intensive Care Med. 2020 May 4;1-10. doi: 10.1007/s00134-020-

06062-x. Online ahead of print

4) Panigada M, Bottino N, Tagliabue P, Grasselli G, Novembrino C, Chantarangkul V, Pesenti A, Peyvandi F and Tripodi A. Hypercoagulability of COVID‐19 

patients in Intensive Care Unit. A Report of Thromboelastography Findings and other Parameters of Hemostasis. J Thromb Haemost. 2020 Apr 17. doi: 

10.1111/jth.14850. Online ahead of print.

5) Llitjos JF, Leclerc M, Chochois C, Monsallier JM, Ramakers M, Auvray M and Merouani K (2020). High incidence of venous thromboembolic events in 

anticoagulated severe COVID‐19 patients. J Thromb Haemost. 2020 Apr 22;10.1111/jth.14869. doi: 10.1111/jth.14869. Online ahead of print.


	VCUHealth COVID-19 VTE prophylaxis and treatment_6.18.20.vsdx
	Page-1
	Page-2
	Page-3


